

NUMBER : TSNH00209082

Applicant :	Jin Yu Package Co.,Ltd Attn :Eric	Date :	Oct 20,2016	
Sample Descripti	on As Declared : Jewelry Package Box			
Item No.	:			
Style No.				
Order No./PO No. :				
Buyer's Name	) :			
Manufacturer's Name:				
Country of Or	igin : China			
Country of De	stination Europen and USA			
Tests Conducted: As Requested By The Applicant, For Details Refer To Attached Page(S)				
			To be continued	

Authorized By : For Intertek Testing Services (Tianjin) Ltd. Qingdao Branch

David Zhang Manager



NUMBER : TSNH00209082

## #1. Reducible Sulfur In Paper Materials

With Reference To Intertek In-House Method, Reducible Sulfur In Paper, Paperboard & Packaging Components Was Determined.

Tested Component(s)	<u>Result In ppm</u>
(1)	60-70
(2)	60-70

## Remark:ppm = Parts Per Million

Tested Components : See component list in the last section of this report.

## Component(s) List:

(1) Black color big paper with PU outside.

(2) Black color medium paper with fabric inside.

Date Sample Received : Oct 17,2016 Testing Period : Oct 17,2016 To Oct 20,2016

To be continued

\*\*\*\*\*

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.



## NUMBER : TSNH00209082

Sample photo



End of report

\*\*\*\*\*\*

Page 3 of 3